REPUBLIC OF INDIA
GOVERNMENT OF RAJASTHAN
PUBLIC HEALTH ENGINEERING DEPARTMENT (PHED)

PREPARATORY SURVEY FOR
RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION
PROJECT (PHASE-II)

FINAL REPORT
(ADVANCED VERSION)

FEBRUARY 2021

JAPAN INTERNATIONAL COOPERATION AGENCY
(JICA)

NIPPON KOEI CO., LTD. i

KOEI RESEARCH & CONSULTING INC. JR(P)

NIPPON KOEI INDIA PVT. LTD. 21-008




REPUBLIC OF INDIA
GOVERNMENT OF RAJASTHAN
PUBLIC HEALTH ENGINEERING DEPARTMENT (PHED)

PREPARATORY SURVEY FOR
RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION
PROJECT (PHASE-II)

FINAL REPORT
(ADVANCED VERSION)

FEBRUARY 2021

JAPAN INTERNATIONAL COOPERATION AGENCY
(JICA)

NIPPON KOEI CO., LTD.
KOEI RESEARCH & CONSULTING INC.
[...]
' > DYUP T o 'WTP| WTP inOperation
k3> ! — { ™ 94 \ \1
Katr B ' f K L _f s
tm Coodle 534 0 20 40 km

BEF-F 02020

Source: JST based on the DPR
Figure 5.1.1 Facility Layout of the Jhunjhunu Scheme

5-1



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II) FINAL REPORT

Figure 5.1.2 shows the configuration of the project facility.

ITISK project (Phase-I) ! Scope of the JICA project

Intake facility S cPS
®Mm Clear myClear_ o\ Cluster m
Sahwa Lift \water TM Plvatertvi) ™ pyv LES
Canal ! VTC
I VTC
RWRI : Raw water reservoir : Elevated Service Reservoir A
® : Pumping station : Village Transfer Chamber Distributiuon
network &
: Water treatment plant @ : Water meter service facility

Source: JST based on the DPR
Figure 5.1.2 Configuration of the Project Facility of Jhunjhunu Scheme

Table 5.1.1 Planning Condition and Facility Feature of Jhunjhunu Scheme Proposed by
the JICA Survey Team based on the DPR

Sub-scheme | Surajgarh | Udaipurwati
Planning Condition
Supply area Buhana&Chirawa Tehsil Udaipurwati Tehsil
190 villages 94 villages
1 town (Surajgarh) 1 town (Udaipurawati)
Present population 322,009 (2011 census) 294,770 (2011 census)
Planned serive population
(2047) 451,476 421,020
Clear Water Demand (2047) 33.7MLD 32.5MLD
Project Facility

1) Intake & raw water PS — —
2) Raw water TM — —
3) Raw water reservoir (RWR) — —
4)  Water treatment plant (WTP) — —

5) Pumping station (PS) 5 nos. 4 nos.
6) Clear water TM (PS to PS) 112 km 75 km
7)  Cluster pumping main (PS to ESR) 262 km 236 km
8) Elevated service reservoir (ESR) 32 nos. 31 nos.
9) Cluster distribution (up to VTC) 928 km 1,303 km
10) Village Transfer Chamber (VTC) 190 nos. 94 nos.
11) Village distribution (after VTC) 1,416 km 1,252 km
. . House connection House connection
12) Service facility Public standpost Public standpost

Note: MLD: million litters per day, TM: transmission main
Source: JST based on DPR

The principal feature of the project facility presented in the DPR prepared by PHED is shown in
Table 5.1.1. The project basically follows these principal features and the proposed construction

packages.



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY

& FLUOROSIS MITIGATION PROJECT (PHASE-II)

FINAL REPORT

Table 5.1.2 Principal Features of the Project Facility of Jhunjhunu Scheme

Facility

| Principal Feature

Existing and Under Operation

1. Intake facility

Location: Taranagar

pump station

Type of structure: Rectangular intake tower with raw water sump: 20,000 m? with

2. Raw water
pumping station

Intake pump: (6 W+3S) 1,330 m*/hr, H=99 m

3. Raw water
transmission main

MS D1600 mm, L = 52 km (Intake at Taranagar to WTP Malsisar)

4. Raw water

Location: Malsisar

reservoir (RWR) Capacity: 4.79 million m3, 1.51 million m3 (6.3 million m3 in total)

5. Water treatment Location: Malsisar

plant (WTP) Type: Rapid sand filter, Capacity: 156 MLD

Proposed Surajgarh Sub-Scheme Udaipurwati Sub-Scheme

6. Transfer pumping | 1) Malsisar WTP to TPS Chirawa 1) Jhunjhunu TPS to TPS Gudha Gorji
station (TPS) 1,570 m¥hr, H=77 m, 4W+2S (6 pumps) | 1,515 m’/hr, H=122 m, 4W+2S (6 pumps)

2) TPS Chirawa (9 pumps)

To Surajgarh: 555m?/hr, H=17m, 2W+1S
To Buhana: 447m?3/hr, H=66m, 2W+1S
To Singhana: 474m’/hr,H=100m, 2W+1S

2) TPS Gudha Gorji to Udaipurwati,
Ponkh (8 pumps)
To Udaipurwati:  631m%/hr,
H=113m, 3W+2S
To Ponkh: 366 m/hr, H=105 m,

2W+IS

7. Clear water
transmission main

MS D1100, DI (K9, K7) D400
L=112.1km

DI (K9) D700,450,350
L=75.1km

8. Cluster pumping
station (CPS)

4 locations: 40 pumps in total
1. TPS Chirawa: 1W+1S (2 pumps)

3 locations: 38 pumps in total
1. TPS GudhaGorji: 7W+7S (14 pumps)

2. CPS Surajgarh: 6W+6S (12 pumps) 2. CPS Udaipurwati: 6W=+6S (12 pumps)
3. CPS Buhana: 7W+7S (14 pumps) 3. CPS Ponkh: 6W+6S (12 pumps)
4. CPS Singhana: 6W+6S (12 pumps)
9. Clear water 1. TPS Chirawa: 3,500 m? 1. TPS Jhunjhunu: 3,000 m?
reservoir (CWR) 2. CPS Surajgarh: 1,500 m* 2. TPS Gudhagorji: 3,000 m?
3. CPS Buhana: 1,000 m? 3. CPS Udaipurwati: 1,500 m?
4. CPS Singhana: 1,000 m? 4. CPS Ponkh: 1,000 m?
10. Cluster DI K9,K7: D150 — D350, L=262 km DI K9,K7: D100 — D400, L =236 km

pumping main

11. Elevated service | 32 nos. 31 nos.
reservoir (ESR) Capacity: 200-1,000 m? Capacity: 200-900 m*
12. Cluster L=775.3 (HDPE) + 152.3 (DI) = 928 km | L=993.6 (HDPE) + 309.7 (DI) = 1,303 km

distribution system

13. Village transfer
chambers (VTCs)

190 nos. (in MHs of villages)

94 nos. (in MHs of villages)

14. Village
distribution network

HDPE90-200, 1,416 km

HDPE 90-200, 1,252 km

15. Service facility

House connection: 68,001 nos.
Public stand post

House connection: 60,119 nos.
Public stand post

Note: H: head, W: working, S: standby, MS: Mild Steel, HDPE: High Density Polyethylene, DI: Ductile IronA
village transfer chamber (VTC) is to be installed at the entry point of each village. In VTC, a flow meter will be
installed to measure the water flow into the village. The water flow data will be sent to the proposed master

control center (MCC) in Jhunjhunu pumping station as well as the central control room at Malsisar WTP through
SCADA system.
The photos of existing facility and sites for the proposed main facilities are shown in Appendix-5.1.
Source: JST based on DPR

5-3




PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II) FINAL REPORT

5.2 Present Conditions of the Existing Facility

5.2.1 Common Facilities for Surajgarh and Udaipurwati Sub-schemes

The facilities from the intake to Malsisar WTP are used for both sub-schemes. The locations of

Taranagar Intake and Pumping Station and Malsisar WTP are shown in the following figure:

Source: JST based on Google Earth map
Figure 5.2.1 Location of Intake to Malsisar WTP of Jhunjhunu Scheme

5-4



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II) FINAL REPORT

(1) Sahwa Lift Canal
Sahwa Lift Canal: is also known as Ch. Kumbaram Lift Canal Arya Lift Canal. The features of

Sahwa Lift Canal are as follows:

e Off Take Reach Distance 108.160 L of Indira Gandhi Main Canal.
e Discharge: 23.88 m*/sec/ 843 ft*/sec (2,062 MLD)

e BedLevel: 186.152 m at 29° 0'1.95"N  74°29'14.83"E

e Bed Width: 5.50 m

e Free Board: 0.712 m

e Bed Slope: 1 in 12,000 m

e Side Slope: 2:1

e Velocity: 0.733 m/sec

e Bank Width (Left/Right): 7.396/ 4.956 m

e Construction Year: 2013

(2) Taranagar Intake and Raw Water Pumping Station
1) Intake Structure

- Construction year: 2016

- Type of structure: Rectangular intake tower with raw water sump: 20,000 m*

2) Raw Water Pumping Station at Taranagar

The pumps were installed in 2016. The features of the pumping station is as follows;

- Type of pumps; Vertical turbine pump

- Number of pumps:

- Present: 2W (Duty) + 7S (Standby), Future: 6W + 3S
- Capacity: 1,330 m’/hr

- Head: 99 m

- Operation: 9 to 10 hrs/day

3) Raw Water Pumping Main (from Taranagar to Malsisar)

* 52 km to WTP, 1600 mm x 1 pipe, Material: mild steel (MS)



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY

& FLUOROSIS MITIGATION PROJECT (PHASE-II) FINAL REPORT

(3) Malsisar Headworks (HW)

The general layout of Malsisar Headworks is shown in Figure 5.2.2.

ma® L IEFRITR

H BOUNDARY LI

Raw Water Reservoir  "ifLl

0]

a0 -
Typacal Cross Section of RWE. 120
(AT AVERAGE NGL}

Tapical Cross Section of RWR & (&)

(AT MAXIMUM NGL)
- &

E————
H

RWR-A Effective Storage -
Capacity:4. TR9EMCM -p’ﬁ Ly

Lapdl. an Lo Lol

Typical Cross

DESCRIFTION

4| W TYRL STAIT QUARTIRS
3| NI QUARTIE
& | masT U

T 1S M WTE

UNIHUSL TP

on of RWR )
(AT MINIMUM NGL. )

UNIT SING
oS,

SIZE (M)

PR r—

| SIEMCM (Capity )

MALSISAR
POLICE STATION

Source: NCC (Malsisar HW Contractor)
Figure 5.2.2 Malsisar Headworks General Layout

1) Raw Water Reservoir at Malsisar

The feature of the reservoir is as follows;

- Forty days storage, 11 m depth (9.5 m water depth + 1.5 m freeboard)

- Effective storage:
Raw Water Reservoir (RWR)-A: 4.79 million m*, RWR-B: 1.51 million m*®
(6.3 million m* in total)

- Security of reservoir: 8 hrs x 3 shifts

2) Malsisar Water Treatment Plant (WTP)

a) General Layout

The general layout of Malsisar WTP and the pump station is shown in Figure 5.2.3.

5-6



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II)

FINAL

REPORT

Site boundary line

— =

W Future pump space for
WA Surajgarh sub-scheme

AR £ |

Chlorine Backwash
contact tank Teservoir

[ —

=l
‘house
1

%

Substation

e —

Administration and

GENERAL LAYOUT FOR 136MLD WTD

control building

AT MALSISAR HEAD WORKES

=

Source: NCC (Malsisar HW Contractor)
Figure 5.2.3 Malsisar WTP General Layout

b) Capacity and Supply
The capacity and water supply volume of Malsisar WTP are as follows:
Existing:

- Jhunjhunu: 49.23 MLD
- Khetri: 30.48 MLD
- Total: 79.71 MLD is working

Future:

- - Total capacity: 156 MLD

Out of the total capacity

- Surajgarh sub-scheme: 33.67 MLD
- Udaipurwati sub-scheme: 32.5 MLD



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II) FINAL REPORT

c) WTP Process Design Basis

The water treatment plant of 156 MLD output capacity with 20% hydraulic overloading has been
designed as conventional one, based on coagulation, flocculation, and clarification followed by

rapid gravity filters. The plant is operated for 22 hours/per day due to frequent power failures.

The process flow diagram is shown in Figure 5.2.4.

Raw Water Inflow: 160.83MLD
Pumping Hours:22
(Flow Rate: 7310.45Cu.m /Hr)

Clarifier Sludge

7 Raw Water Flume Flash  Clariflocculator 2
: Collection Sump
o Channel Mixer
nie Sludge to
==
Chamber — A = 1 —> o g Disposal
: Dist. ' 3 T
) i Chamber
Ul e »' Sludge : Tube
i Line Settler
: :
i : l
i Filter Beds ] 5
1 -
: Wash water Dirty Wash
: Back wash| A Blower Water Tank
1 i
: Chlorine '
! Contact i
: Tank » 1
1 o N Clear Water 1
! _ Reservoir !
i ClearWater Outflow: 156MLD :
i Pumping Hours:22 Clear Water ]
1 (Flow Rate: 7091Cu.m /Hr) Pump House )
1 1
1 1
1 1
: !
Recycling

Source: “Process & Hydraulic Design for 156 MLD Water Treatment Plant” by the Contractor of the Malsisar
headworks (April 2014) revised by JST
Figure 5.2.4 Process Flow Diagram of Malsisar WTP

5-8



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II)

FINAL REPORT

Table 5.2.1 shows the main design parameters for the water treatment plant.

All inter-connecting channels and pipelines have been designed with allowances for water loss

and service water use of totally 3% and a hydraulic overloading of 20% over the design flow.

Table 5.2.1 Main Design Parameters of Malsisar WTP

Description Value Unit

Net treatment capacity 156.00 | MLD

Working hours 22.00 | hr

Design flow rate to WTP 7,091 | m*hr

Maximum water losses (filter backwash, de-sludging, 2.00 | %

etc.) in the treatment plant during a period of any seven

consecutive days, using the recycling reservoirs

Service water requirements for chemical solution 1.00 | %

preparation, gardening, etc.

Total losses in the WTP 3.00 | %

Capacity of WTP considering losses 160.83 | MLD
7311 | m¥hr

Hydraulic overload 20.00 | %

Design flow rate by considering 20% hydraulic overload 8,773 | m’/hr

Source: “Process & Hydraulic Design for 156 MLD Water Treatment Plant” by the Contractor of the Malsisar

headworks (April 2014)

d) Treatment Units

The WTP consists of the following major units:

1. Inlet chamber, 2. Raw water channel with Parshall flume, 3. Distribution chamber, 4. Flash
mixers, 5. Clariflocculators, 6. Chemical house, 7. Rapid sand gravity, 8. Filters, 9. Elevated
service cum backwash reservoir, 9. Admin. And control building, 10. Master Control Centre, 11.
Chlorine contact tank, 12. Clear water reservoir, 13. Clear water pump house, 14. Chlorination

building, 15. Backwash recycling tank (Dirty wash water tank), and 16. Sludge handling system.

e) Operation

Operation at present: 10 hours (8:00 am to 6:00 pm) but being extended up to 12 hours depending

on demand

- Operation and maintenance (O&M) contract until 2031 including defects notification
period (DNP) of one year and O&M of ten years
- Water quality test every day by a chemist working in daytime in the WTP

5-9



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II) FINAL REPORT

3) Clear Water Reservoir

The clear water from the chlorine contact tank will be collected into the clear water reservoir
which is an underground rectangular reinforced concrete (RC) reservoir in two compartments,
having common inlet chamber and common outlet sump. The capacity is 19,500 m® to store for 3

hours of hourly water treatment volume (6,500 m3/hr).
4)  Pumps
The existing pumps in Malsisar WTP which are composed of clear water pumps to pump the

treated water to the current service areas and back wash pumps to pump the sludge extracted from

filter beds to distribution chamber are shown in Table 5.2.2.

Table 5.2.2 Malsisar WTP Pumping Station

Name Capacity (m*/hr) | Head (m) | Rated Power Units
for One Unit (kW)
Clear Water Pumps 1,182.82 81 3751 9 (6WH3S)
Backwash Pumps 510.00 25 551 2(1W+1S)

Source: JST based on DPR

- Pump operation time: 6:00 am to 4:00 am (22 hours) * future: 24 hours once power
supply condition will improve according to PHED

Current pump operation: 2 to 3 pumps out of nine clear water pumps

5.2.2 Facilities for Surajgarh Sub-Scheme

The facilities after Malsisar WTP will be constructed in the project. The proposed water
transmission system is explained in Section 5.3.

5.2.3 Facilities for Udaipurwati Sub-Scheme

(1) Clear Water Pumping Main from Malsisar WTP to Jhunjhunu TPS

The feature of the existing clear water pumping main from Malsisar to Jhunjhunu is as follows;

- MS Pipeline, Diameter 1500, 36.5 km
- Airvalve: Every 1 km

5-10



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY

& FLUOROSIS MITIGATION PROJECT (PHASE-II)

FINAL REPORT

(2) Jhunjhunu Transfer Pumping Station (TPS)

The existing pumps in Jhunjhunu TPS are shown in Table 5.2.3.

Table 5.2.3 Existing Pumps in Jhunjhunu Transfer Pumping Station

. Rated . CWR Capacity
L. Capacity | Head Units of . L
Destination Power in Destination
(m’/hr) (m) Pumps 3
(kW) (m”)
18,000 i
Clusters near Jhunjhunu - - - - . m
Jhunjhunu TPS
To Cluster No. 7A, 8 & 8A
O LAusier 0. A% 113.40 71 45 | 2 (1W+1S) -
(Jhunjhunu)
To Charawas PS 640.87 97 260 | 3 (2W+1S) 3,000
To Narsingpura PS 269.50 47 55 | 2 (1W+1S) 600
To Wahidpura PS 404.60 40 75 | 2 (1W+1S) 700
To Bagar PS 323.50 23 30 | 2 (IW+1S) 500

Source: JST based on Tender Document for Package-2 of Integrated Taranagar Jhunjhunu Sikar Khetri Drinking
Water Supply Project from IGNP System

1) Constructed in 2017, operation from March 2019

2) Operation: 24 hours (8 hours x 3 shifts)

3) Transfer Pump Operation: 22 hours in 2047

4) Supplier: SCADA: Autosys (India); UPS (Uninterrupted Power Supply): Hitachi



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY
& FLUOROSIS MITIGATION PROJECT (PHASE-II) FINAL REPORT

The general layout of Jhunjhunu TPS is shown in Figure 5.2.5.

Proposed clear water reservoir

space for JICA scheme
\\ -+
\
Existing pump house Proposed pump house \ e _
for other scheme space for JICA scheme =% =
- — o\
N \ < _.-" \
X \
. \ e \
\ \ -~ \
“ p \ \\ \
. \ =
. " -y \ _ A
RS X, - - \ \ - -
/'\/ \ \ \ T =
\\. \ - - \/ -
4 . v -
y -
Clear Water Reservoirs
1 it
Y
PHED Office

Source: PHED
Figure 5.2.5 Facility Layout of the Jhunjhunu TPS

5.3 Water Transmission System

5.3.1 Outline of the Transmission System

A water transmission plan has been worked out according to the water demand for each
distribution reservoir and is planned for 22 hours/day of transfer pumping and 16 hours/day of

cluster pumping.
The water transmission pipeline consists of:

- Pumping stations (main pumping station, transfer pumping stations (TPS), cluster

pumping stations) with clear water reservoir (CWR);

5-12



PREPARATORY SURVEY FOR RAJASTHAN RURAL WATER SUPPLY